Poulan PRO

REPAIR PARTS MANUAL

MODEL NUMBER 9613560002
(MFG. ID. NO. 96136000201)

Rotary Lawn Mower

MANUEL DES PIECES DE RECHANGE
NO. DE MODELE 961350002
(NO. DE MFG. 96136000201)
Tondeuse a Gazon Roiative

For Parts and Service, contact our authorized distributor: call 1-800-849-1237
For Technical Assistance: call 1-800-829-5(36

Pour les pieces de rechange et I'entretien, contectez notre concessionnaire autorise:
appelez 1-800-849-1297 / Pour 'assistance techigue: appelez 1-800-828-5886

PoulanPRO

403181 Rev. 2 06.19.06 BY Printed in U.S.A.

BTIT,L-TIZ68-F0/

IOYVd Wd Z0:GE'E ZT0Z2/%1/5

GO0O/7

I9AISg Xeld



ROTARY LAWN MOWER - - MODE

R

2 3

L NUMBER 961360002 (MFG. ID. NUMBER 96136000201)

TONDEUSE A GAZON ROTATIVE - - NO. DE MODELE 961360002 (NO. DE MFG. 96136000201)

NO. NO.
DE DE
REF PIECE

1 194177X428
2 194179X479
3 169708X479
4 194788

5 132004

8 191574

7 66426

11 183281

12 750634

13 86899X004
14 189713X428
15 51793

17 165948X479
18 17600406
19 186577X004

100E70WNANA
U JOUT/ OAUUS

21 188987
22 168360X004

23 186612

24 73830500
256 166111X479
26 166112X479
29 160835X007
30 183901

32 168421X004

33 170143

DESCRIPTION

Barre de Commande

Guidon Supérieur

Guidon Inférieur

Guide de Cable de Démarreur

Ecrou Frein & Taguets 1/4-20

Boulon de Guidon

Collier de Serrage de Céble

Cable de Conirdle du Moteur

Boulon

Support d’arret Supérieur

Bouton de Guidon

Goupille en Epingle & Cheveux

Support

Vis H

Ensembie du Bras d'essieu, C.G., Avant
Ensembie du Bras d'essieu, C.0., Avant
Jupe arriere

Levier a Ressort de Dispositif de Relevage
des Roues, Avant

Jeu de la Porte Arriére (Avec les Ressoris)
Ecrou 5/16-18

Ensembie du Support de Guidon, C.G.
Ensemble du Support de Guidon, C.D.
Support de Relevage des Roues, Avant
Entretoise

Levier & Ressort de Dispositif de Relevage
des Roues, Arriére

Bouton de Dispositif de Relevage des Roues

NQ.
DE

NO.
DE

REF PIECE

34
36
37
39
40
41
42
43
44
45
46
48
50
52

&
pole]

54
55
56
57
59

67

186576X004
160828
193909X421
83823
194642
88652
165766
165767
184193
150406
107339
186575X004
402291
181465

oc1NnoA
O IO

850263
851074
188028
193707

187991
162300
193734
193732
403181

DESCRIPTION

Ensemble du Bras d'essieu, C.G., Arriére
Boulon & Epaulement 5/16-18
Ensemble de la Roue et de Pneu

Ecrou Frein a Collet

Cadre du Ramasse-herbe

Vis de charniére 1/4-20 x 1-1/4

Ressort, C.G.

Ressort, C.D.

Boulon

Vis H a filets laminés 3/8-16 x 1
Décalcomanie de Danger

Ensemble du Bras d'essieu, C.D., Arriére
Ramasse-herbe

Bottier de la Tondeuse

(Y compris les Numeéros de Réf. 17, 18 et 46}

Via A masbmiiw L O/0 NA w4 2/0 Memda O
viS d MSIaux i v/io«4 X 1-w/0 GiIaGe ©

Rondelle Hélicoidale 3/8-24 x 1-3/8 Grade 8

Rondelle Durcie

Lame de 21 po.

Adaptateur de Lame

Moteur, Briggs & Stratten, Numéro de Modéle 123K02
(Pour des pieces de service et de rechange de moteur,
réclamez Briggs & Stratton a 1-800-233-3723)

Pince, Cable

Décalcomanie (n’est pas montrée)

Manuel de I'opérateur, Francais

Manuel de lopérateur, Anglais

Manuel de les Piéces de Rechange, Frangais / Anglais

REMARQUE: Toutes les dimensions de composant sont données en pouces E.-U. 1 pouce=25,4 mm. IMPORTANT: N'utilisez que les piéces de rechange autorisée
par le fabricant de votre souffleuse a neige (O.E.M.}). Echec pour faire ainsi est dangereux et risque d’endommager votre souffleuse a neige et d'annuler sa garantie.

IDAIOG X€.

GOO/&E

IOYWd KHWd Z0'GE £ ZTO0Z/%T1/6

BTITL-TZ68-T10/



TONDEUSE A GAZON ROTATIVE - - NO. DE MODELE 961360002 (NO. DE MFG. 96136000201)

R

-

ROTARY LAWN MOWER - - MODEL NUMBER 961360002 (MFG. ID. NUMBER 96136000201)

KEY PART
NO. NO.

1 194177X428
2 194179X479
3  169708X479
4 194788

5 132004

6 191574

7 66426

11 183281

12 750634

13 86899X004
14 189713X004
15 51793

17 185946X479
18 17600406

19 188577X004
20 136b78X004
21 188987

22 168360X004
23 186612

24 73930500

25 166111X479
26 166112X479
29 160835X007
30 183901

32 169421X004
33 170143

34 1865676X004

IDAIOG X€.

DESCRIPTION

Control Bar

Upper Handle

Lower Handle

Rope Guide

Nut, Hex

Handle Bolt

Wire Tie

Cabile, Engine Zone Control
Hex Washer Head Screw
Up-Stop Bracket

Knob, Handle

Hairpin Cotter

Support Bracket

Screw

Axie Arm Assembly, Fron
Axie Arm Assermbly, Fron
Rear Skirt

Selector Spring, Front

LH

t,
P
t, BH

Kit, Rear Door Assembly {Includes Springs)

Locknut, Hex 5/16-18

Handle Bracket Assembly, LH
Handle Bracket Assembly, RH
Wheel Adjusting Bracket, Front
Spacer

Selector Spring, Rear

Selector Knob

Axle Arm Assembly, Rear, LH

KEY PART

NO.

57

NO.

160828
193909X421
83923
194642
88652
165766
165767
184193
150406
107339
1866756X004
402291
181465

851084

cana

a =
4 BOULOD

851074
189028
193707

197991
162300
193732
193734
403181

DESCRIPTION

Shoulder Bolt 5/16-18

Wheel & Tire Assembly

Flanged Locknut, Hex

Frame, Grassbag

Hinge Screw

Spring, Rear Door, LH

Spring, Rear Deoor, RH

Bolt, Rear Door

Hex Head Thread Rolling Screw 3/8-16 x 1
Danger Decal

Axle Arm Assembly, Rear, RH

Grassbag

Kit, Lawn Mower Housing

(Includes Key Numbers 17, 18 and 48)
Hex Head Screw 3/8-24 x 1-3/8 Grade 8
Heifical Lockwasher

Hardened Washer

21" Blade

Blade Adapter

Engine, Briggs & Stratton, Model Number 123K02
{For engine service and replacement parts,
call Briggs & Stratton at 1-800-233-3723)
Clip, Cable

Warning Decal (not shown)

Operator’s Manual, English

Operator's Manual, French

Repair Parts Manual, English / French

NOTE: Al component dimensions given in U.S. inches. 1inch = 25.4 mm.
IMPORTANT: Use only Original Equipment Manufacturer {G.E.M.) replacement parts. Failure to do so could be hazardous, damage vour lawn mower and void your warranty.

GOO/%

IOYWd KHWd Z0'GE £ ZTO0Z/%T1/6

BTITL-TZ68-T10/





